
200017727000 
314-0500 

14B-SEALANT 
149-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

',,"*0 .. 

p" of 2. 7010!!-S14-



''''' NO 

1 
2 

3 
4 
5 
6 
8 
II 
1.3 

104-
IS 
17 
18 
19 
23 

24 
25 
26 

27 
28 
29 
30 
J4 
35 
36 
37 
38 

200017727000 
314-0500 

I-IYDRO-(g,R QlY DI:!itIRIPTlDN 
PMTNO 

44B63Rt.4 1 HOUSING, LOWER 
70123 1 ASSEt.4SLY, UPPER HOUSING 

1 UPPER HOUSING 
1 TRUNNION JOURNAL BEARING 
1 PIN 

9008000-0128 1 SEAL-UP 
2003016 1 RING-WIRE RETAINING 
2003052 1 RING-RETAINING 
200304J 1 BEARING-SHAFT BALL 
50551 1 BEARING- THRUST 30X52X13 
2003087 1 SWASHPLATE-VARIABLE 
70331 1 BLOCK-CYUNDER ASS'Y. 

1 BLOCK-CYUNDER 
5 PISTON 
5 PISTON SPRING 
5 PISTON SPRING WASHER 

2003005 1 ARt.4-TRUNNION 
9008000-0126 1 SEAL-UP 
50123 1 GUIDE-SLOT 
504-4-9 1 SHAFT - t.lOTOR 
50552 1 BEARING- THRUST 42X68X16 
70062 1 BLOCK-CYUNDER ASS'Y. 

1 BLOCK-CYUNDER 
7 PISTON 
7 PISTON SPRING 
7 PISTON SPRING WASHER 

4S0704- 1 SEAL-UP 10X25X7 
2003555 1 ACTUATOR-BYPASS 
70134 1 CENTERSECll0N ASSEMBLY KIT 

1 BYPASS PLATE 
2 SAUL 
1 CHECK V"LVE PL"TE 
4- SOCKET HEAD CAP SCREW 
1 CENTIERSEC110N 
3 BOLT, 3/6-24 X 2.5 
2 NEUTRAL VALVE 
1 OU BEARING 
1 MOTOR SHAFT 
2 SPRING, HELICAL COt.4P. 

4S075 I SEAL-UP 26X+ZXB 
50007 I RING-RETAINING 
44672 2 WASHER-26X.35Xl 
2003554 I BYPASS PLATE 
449604- I OIL FILTER ELEMENT 
50177 I ARt.4-8YPASS 
44870 I RINC-RETAININC 
50127 1 ARt.4-ACTUATING 
44891 2 PIN-ACTUAliNC 

11,.. 
NO 

39 
04-0 
04-1 

04-3 
04-4 

49 
52 
53 
56 
57 
58 
59 
63 
64 
69 
88 
89 
90 
92 
93 
96 
97 
98 
99 
106 

lOB 
109 
III 
120 
1304-
135 
139 
104-0 
148 
149 
150 
lSI 

1-I'ttlAO-':.R OlY DE!lCAIPnON 
!"ART NO 

50316 1 BOLT-5/16-204- X 2 
50317 1 NUT-HEX LOCK 5/16-24 UNJC 

70135 1 BRAKE ROTOR/STATOR KIT 
4 BRAKE STA TOR 
2 BRAKE ROTOR 

++130 1 WASHER-7/16 X 7/8 X .060 
70127 1 DIFFERENTIAL "SSEMBLY 

2 AXLE SH"FT 
1 72T DIFFERENTIAL GEAR 
2 DIFFERENTIAL HOUSING 
2 lo4-T BEVEL GEAR 
2 lOT PLANET GE"R 
2 RETAINING RING 
2 DIFFEREN TI"L LOCKING BOLT 
1 DIFFEREN TIAL SP ACER 

H133 1 NUT, HEX HEAD JAt.4 1/2-Z0 
04-4875 2 WASHER-3/04- X 1.5 X .1.3 
+5076 2 SEAL- .75 X I.Z5 X .250 
5000S 1 SHAFT-INPUT 
50016 3 BOLT, 3/8-24 X 2.5 
04-4876 20 BOLT- 1/04--20 X 1.38 

%~~% 2 PIN- .5 00 X .43 10 X .750 
1 SPACER 

50018 1 SET SCREW 
S0284 1 5/16-24 STUD 
50148 1 LEVELER 
SOl 4-9 1 SPRING, LEVELER 
50122 1 PULLEY 
2003014- 1 SPRING, BLOCK 
2003017 1 WASHER, BLOCK TIHRUST 
SOl 33 1 BUSHING, VENT 
501304- 1 VENT 
50137 2 SLEEVE BEARING 
S0904-1 2 SEAL, UP 0.75X1.00XO.158 
70+24 1 CONTROL ARM ASSEMBLY 

1 AR t.4-CONTROL 
1 SET SCREW 
1 SCREW. SPEED ADJUSTt.lENT 

SOl 76 1 STOP, BRAKE 
SOl 86 1 SCREW. 1/4--20 X 1/Z 
50196 I CAP. VENT 
50281 I PUCK. FRIC110N 
HI 04-2 I SLOTIED NUT 
HI 01 1 COmR PIN 
1;0+31 I COt.1PRESSIOY SPRING 
S0269 1 NUT

l 
HEX:; 16-2+ 

50928 1 SEA ANT 
770z 20W-SO OIL 

70.312 1 SEAL KIT 
5004-16 1 GREASE 

P.2 or 2. 70105-Sl+ 


